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TUMBL TRAK
5747 W ISABELLA RD, MT. PLEASANT, MI 48858, USA
The following samples were submitted and identified by/on behalf of the client as:
LYCRA FABRIC
Item No. : 200
Country of Origin : CHINA
SGS Ref. No. : NBHL2501000874SD
Sample Receiving Date . JAN 14, 2025
Testing Period : JAN 14, 2025 TO JAN 20, 2025
Test Requested Conclusion
1. Air Permeability Of Textile Fabrics SEE RESULT

Frrkkekk EOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch Testing Center

Scan to see the report
L - H

T525102602935M

Verification:
check.sgsonline.com.cn

Hong Huimin, Sunny
Senior Engineer
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Test Report

Results:

No. T52510260293SN Date: JAN 20, 2025 Page 2 of 3

Air Permeability Of Textile Fabrics

(ASTM D737-2018(Reapproved 2023); Mai Sheng TG-4400 -C Air Permeability Tester)

Sample Description:

Test Pressure Differential: 125 Pa
Test Area: 38 sg.cm

Air Permeability

Sample A

Average

ST Center Hardii

Ltd

nes

Unit: cm3/s/cm?

1 2 3 4 5

88.4 83.9 86.2 91.8 89.5

88.1 91.3 91.9 85.8 86.6

88.4
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Remark:
1 Since the data and / or information above division line of front page is provided by the applicant, the

relevant results or conclusions of this report are only made for these data and / or information, SGS shall
not be responsible for the authenticity and integrity of such data and information and the validity of the
results and / or conclusions arising therefrom. Testing results only apply to the sample as received.

Sample Picture (As received)

Pic.1

A

SGS authenticate the photo on original report only

*** End of Report ***
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